INSTALLATION INSTRUCTIONSAND PARTSLIST

STAINLESS STEEL BAJA STEPS:

431431 2009 AND NEWER DODGE RAM REG CAB
431432 2009 AND NEWER DODGE RAM QUAD CAB
431433 2009 AND NEWER DODGE RAM CREW CAB

491432 2009 AND NEWER DODGE RAM QUAD CAB, SST
491433 2009 AND NEWER DODGE RAM CREW CAB, SST

.’/'

NO DRILL INS:I'ALLATION

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS (LISTED ON
SERVICE PARTSLIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

2. ASSEMBLE THE BAJA STEPS AND BRACKETS.
2.1. PLACE BAJA STEPSON A FLAT SURFACE AND ATTACH THE MOUNTING BRACKETS (ITEM #3, & 4) AS
SHOWNIN FIG 1, & 2. NOTE: THE LUVERNE SERIAL NUMBER DECAL GOESON THE FRONT LEFT
HAND (DRIVERS) SIDE.
2.2. LEAVE /2" BOLTS (ITEM #5) FINGER TIGHT UNTIL STEPS ARE MOUNTED ON THE VEHICLE, THEN THE
1/2" BOLTS MUST BE TORQUED TO 65 LB FT.

3. ASSEMBLE THE DOUBLE ENDED STUD & FASTENERS TO THE FRONT & REAR BRACES AS FOLLOWS,

3.1. INSTALL 3/8" SERRATED FLANGE NUTS (ITEM #11) BACKWARDS, TO THE END OF THE THREAD, ON
EACH END OF THE DOUBLE ENDED STUD (ITEM #9).

3.2. ON THE SHORT THREADED END OF THE STUD, INSTALL A 3/8” FLAT WASHER (ITEM #12). THEN, PUSH
THE %" THICK RUBBER WASHER (ITEM #10) & FLAT WASHER TIGHT UP AGAINST THE SERRATED
FLANGE NUT. (THE END OF THE DOUBLE ENDED STUD SHOULD BE RECESSED BACK IN THE HOLE OF
THE RUBBER WASHER APPROXIMATELY 3/16").

3.3. INSTALL THE LONG THREADED END OF THE STUD ASSEMBLY THRU THE HOLE IN THE MOUNTING
BRACKET (JUST ABOVE THE NERF BAR TUBE) AND INSTALL A 3/8" SERRATED FLANGE NUT AS
SHOWN. (FINGER TIGHT ONLY).

4. REMOVE THE FOUR (4) APPLICABLE M12-1.75 BODY MOUNT BOLTS FROM THE VEHICLE. (THE FRONT
BOLTSAND WASHERS ARE NOT REUSED).

5. POSITION THE BAJA STEP ASSEMBLY UP UNDER THE BODY MOUNT METAL BUSHING:

5.1. ON THE FRONT BODY MOUNTS, INSTALL M12-1.75 X 110mm (APPROX. 4-3/8” LONG) HEX HEAD BOLTS
(ITEM #6),1/2" LOCK WASHERS (ITEM #7) AND %" FLAT WASHERS (ITEM #8) UP THRU THE HOLE IN THE
BAJA STEP MOUNTING BRACKET AND THE BODY MOUNTING BUSHING AS SHOWN.

5.2. 2013- ON THE REAR BODY MOUNT IF THERE IS CAST IRON DAMPENER PLEASE REMOVE (THISISNOT
REUSED). PLACE FACTORY BODY MOUNT BOLT AND WASHER THROUGH BAJA-STEP BRACKET AND
THE BODY MOUNT BUSHING AS SHOWN IN FIG.1.

5.3. 2009 TO 2012- ON THE REAR BODY MOUNT INSTALL THE FACTORY BOLT AND WASHER THRU THE
HOLE IN THE BAJA STEP MOUNTING BRACKET AND BODY MOUNT BUSHING AS SHOWN IN FIG. 2.

5.4. TORQUE ALL M12-1.75 BODY MOUNTING BOLTSTO 45 LB. FT.

5.5. POSITION THE STUD ASSEMBLIES SO THAT THE RUBBER WASHER IS SNUG UP AGAINST THE FRAME.
TIGHTEN THE 3/8” SERRATED FLANGE NUTS ON EITHER SIDE OF THE REAR BRACKET TO LOCK THE
STUD ASSEMBLY IN POSITION.

r
TRUCK EQUIPMENT, REV A 09JAN13

| (ARUVERNE Gompany) 552195 SHEET 1 OF 4 31DEC12
1200 E. Birgh §t. Brandon, $D 57005




INSTALLATION INSTRUCTIONSAND PARTSLIST

STAINLESS STEEL BAJA STEPS:

431431 2009 AND NEWER DODGE RAM REG CAB
431432 2009 AND NEWER DODGE RAM QUAD CAB
431433 2009 AND NEWER DODGE RAM CREW CAB

491432 2009 AND NEWER DODGE RAM QUAD CAB, SST
491433 2009 AND NEWER DODGE RAM CREW CAB, SST

SERVICE PARTSLIST

ITEM PART NO. QTY | DESCRIPTION
1 552221 1 BAJA STEP WLDMNT-LH,BLK
2 552222 1 BAJA STEP WLDMNT-RH,BLK
1 552191 1 BAJA STEPWLDMNT —-LH, BLK
2 552192 1 BAJA STEP WLDMNT —RH, BLK
1 552236 1 BAJA STEP WLDMNT —LH, SST
2 552237 1 BAJA STEP WLDMNT —RH, SST
1 552193 2 BAJA STEP WLDMNT - LH/RH, BLK
1 552187 2 BAJA STEP WLDMNT - LH/RH, SST
3 551468 2 MOUNTING BRACKET FRONT, LH/RH
4 552280 2 MOUNTING BRACKET REAR, LH/RH
5 104249 4 SCREW-HEX HEAD, SER FLNG,1/2-13 X 2.0, ZP
6 103444 2 BOLT-HEX HD CAP,M12-1.75 X 110mm(4-3/8"),ZP
7 100121 2 | WASHER-LOCK,1/2",ZP
8 100118 2 | WASHER-FLAT, V2" ,ZP
9 108448 4 STUD-DOUBLE ENDED,STL,3/8-16 UNC X 6.00",ZP
10 102592 4 | WASHER-RUBBER,.354 ID X 1.00 OD X .75 THK
11 100181 12 | NUT-SERRATED FLANGE,HEX,3/8-16 UNC,ZP
12 100062 4 | WASHER-FLAT,3/8",ZP

[QVERNE
TRUCK EQUIPMENT, REV B 210CT13

(A LUVERNE Company) REV A 09JAN13
1200 E. Birch St. Brandon, SD 57005 552195 SHEET 2 OF 4 31DEC12




5008 08 ‘vopuedg 18 4241 1 0021

21Dddle ¥ 40 € LAHHS <612G6¢
NOILDNYLSNI ¥dd ZNdY0L e (Aueduion INYINNT V)
LT IINDT HINHL

)
D)

CINVI60 V AHA

EILO0Te 4 AMd G

—qIIS0ddO AdIS (JTONASSVI) LHOTI—
NMOHS HAIS (JIATNQ) LAAT @

)i )

@)
G

A
J

NOILONYILSNI ¥dd dNOIO0L
JHHSVM ANV 1704 AYOLOVA

e
O
(XINO EVD avnb) ddis vrvd LHOHIY @

avd A4HN LAHT a

"AIAONHY
14 dINOHS TIIM LI

JUNAJNVA LNNOW
AQOd TEJVHS
dnd V SI HYHHL 4l

€e/2e¥167— ON THAONW
eg/ee/1ev1ey— ON THAONW

LSTT SLIVd HDIAYHS




c1oddle ¥ 40 ¥ LHHHS G612S6S
EINVI6O V AHY
€1LD0Tc € AHY

—ALISOdd0 AdIS (dAONASSYVI) LHOHIY—
NMOHS JdIS (MAATIA) LAAT

NOILONYLSNI ddd dNBYOL
JHHSVM ANV L7049 AYOLOVA

(FINO €vD Qvnd) dals vrvd LHOR @

ddLsS vIeve LddT e :

NOLLONHLSNI ddd mbamo,h@

®)
I

@) @, D

500.5 08 “opuedg 18 43g 3 0021
(Aueduwiod INYIANT V)
LT IINDT HINHL

cg/eey167— ON THIAON
eg/ee/1ev1ey— 0N THAON

LSIT SLAVd HDIAYES




